Yjamato

Parts List

HIGH SPEED FLAT BED
CHAINSTITCH MACHINE

VF2300M

MODELS

VF2300M  VF2303M-21

% YAMATO SEWING MACHINE MFG. 0, LTD.



IN=YVXNDRA

ZDONR—YY RN, VF2300MEERETIICLTASANEEBLTWET, BEE1~13CIEEXRETIL
HEEHUTWET,

EH4~YTEFINEZEEH LU TVETD,
IR=YYZANCRBEINTWBRHS—DOTEIARXAZXEERDLTWVWET,
IRVFTIEREUTHIEFIE. BEHEBOY 1 XTI,

S DFHA (Parts No. DElicESnTWET, )
[ ] 8IEONR—=YUZKMNIRULT, SEZEESNLHRRERDLTVET,
[ 1 AlXIBParts No. RURIVEDRIR
€ FHEONX—YUIMNIHLT, SEEMEINEHRERTCETILERDUTWET,
BREXOBEDOZEE
Yo ZONR—=VIIAPMNCEREINTWSERZ ZEXDORRIE. Parts No.(FlZ £, 3150023) THEWVWLET,
Y 00635384, 0063538X (363538 TEXTE W,
W I7Fa—TEXOBRIIRBERIZHANSETETIWL,

BHE. CON=VYYZXrDEHFER. ARICEDEBEINZHZENHD I DT TETS L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VF2300M,

The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width. '

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3150023) which you require so that we can deliver the correct Parts to you.
¢  When the Part No.is “0063538" , please place an order for the part by showing “0063538"
or “63538" .
¥ When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice,



Contents

HR

MISCELLANEOUS COVER (1) HN—BAf (1) 1

MISCELLANEOUS COVER (2) hN—BR% (2) 2

MISCELLANEOUS THREAD EYELETS BB R 3

MISCELLANEOUS BUSHINGS &EYE GUARD 7yvaRUPAA-KBE 4
MAIN SHAFT DRIVING MECHANISM Tt 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LR UHRRY IS 6
NEEDLE BAR MECHANISM st RS 7
PRESSER FOOT MECHANISM I 15 8
SPREADER MECHANISM YR —/CHE 9
LOOPER DRIVING MECHANISM L — X 10
FEED DRIVING CONTROL MECHANISM Bk Y S 11
FEED DRIVING MECHANISM %Y s 12
LUBRICATING MECHANISM 48 48 13
VF2303M-21 EXCLUSIVE PARTS(1) YTEFNERBR(1) 14
VF2303M-21 EXCLUSIVE PARTS(2) YT EFINERBRA(2) 15
THREAD STAND RIA 16
SUPPORTING BOARD 241K 17
WARNING LABEL BESAI 18
LIST of MAIN SPARE PARTS EEHHYZ b 19

INDEX

%5l 20




VF2300M



MISCELLANEQUS COVER(1)
_______________________________________________________________________

FANR—BFR(T)

1

RefNo Parts No. Description m B Amt. Req
1 3210002 Top Cover EANR— 1
2 110045 Screw(M4-0.7 X 12) ERy 15
3 3100027 Top Cover Gasket EhHIR=RyF> 1
4 0068011 Oil Sight Window F1 ILRERRR 1
5 0020759 Top Cover Seal Plug AR 1
6
7 3204040 Head Cover Ay RANR— 1
8 3100019 Head Cover Gasket ANy RANR=Ry Fv 1
9 0093864 Head Cover Seal Plug B 1

10

11 3040039 Bed Rear Cover Ny REgEAN— 1
12 0095108 Bed Rear Cover Gasket Ry RBANR—NRyF> 1
13 3204043 Side Cover R A/~ 1
14 170001 Screw(M5-0.8 x 8) bxy 1
15 300100 Conical Spring Washer mIRxT vy 2
16 180005 Screw(M5-0.8 X 8) TRy 1
17 160000 Screw(M3-0.5 x 3) TRy 1
18 0032604 Rubber Cushion(Large) v 2aYIAK) 1
19 3200033 Rubber Cushion(Small) ARV D FNIN 2
20 0094201 Cover Latch Spring HIR—F v FINxR 1
21 110012 Screw{M4-0.7 X b5) Exy 1
22 110013 Screw{M4-0.7 X 8) Ry 1
23

24 190078 Screw(M4-0.7 x 5) INRETrRY 1
25 000015 Nut Fv ks 1
26 110016 Screw(M4-0.7 X 15) CERY 1
27 330000 Seal Plug B 1
28

29 009970 Screw(M6-1 x 20) Exy 6
30 340016 Machine Frame Supporting Bar Ny RZTH 4
31 4109406 [3049401] Model Plate(See the below) BIFIR(T S R) 1
32 000726 Rivet 1EAgR 5
33 3200007 Oil Reservoir Gasket W2 /Cy Y 1
34 3200245 [3200006] Oil Reservoir HRT 1
35 0020137 Drain Hole Seal HRFRI Ny Fy 1
36 005075 Screw(3/8-24 X 8) BREFRY 1
37 2049401 Serial Number Plate BE/L—bH 1

(FE) BUZAR 2 TS ORI (7 — P RIE & T2 BRIG R T &\,
Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge).

VF2300M



VF2300M



MISCELLANEOUS COVER(2)
-

HIX—BER(2)

2

RefNo Parts No. Description m % Amt. Req
1 3210005 Cloth Plate(Large) KA~ 1
2 009749 Screw(M4-0.7 X 16) Exy 3
3 009747 Screw(M4-0.7 < 10) Ry 1
4-1 3200018 Looper Thread Take-up Cover(32,40,48,56) #1.A7/8— 1
4-2 3200035 LooperThreadTake-upCover(64) FLFIN— 1
5 006004 Screw(11/64-40 X 9.7) xRy 1
6 000010 Conical Spring Washer MRy v 1
7 3200019 Take-up Cover Spring AN VACEY AN 3 1
8 110030 Screw(M3-0.5 X 2.6) Exy 2
9 3204041 Cloth Plate(Small) INFIR— 1

10 130003 Screw(M4-0.7 X 7.3) Ry 1
11 130004 Screw(M4-0.7 X 14) kxy 1
12 3100006 Seal Plug A 1
13 110013 Screw(M4-0.7 X 8) xRy 8
14 110079 Screw(M4-0.7 x 8) bRy 2
15 3200024 Bed Top Cover(Right) Ry REANR—F) 1
16 3200025 Bed Top Cover(Right) Gasket Ny REANR—FE)/N Y F> 1
17 007610 Screw(M4-0.7 x 10) = 8
18 130006 Screw(M4-0.7 X 10) xRy 2
19 3200022 Bed Top Cover(Left) Ny R EANR—(E) 1
20 3200023 Bed Top Cover(Left) Gasket Ny R EANR—(E)NyF> 1
21 3200209 Feed Regulating Pushbutton Ty amyy 1
22 0063152 Feed Regulating Pushbutton Spring 7w a2 /R¥ /X 1
23 0020472 O-ring(P6) oy 1
24 000425 Washer A 1
25 0033024 Retaining Ring Ay TUvT 1
26 0065275 Seal Plug B 1
27 0093864 Seal Plug i 5
28 3100113 Needle Bar Guard gHEA—R 1
29 3200028 Bed Rear Cover(Small) Ry REEHIC—() 1
30 3200029 Bed Rear Cover(Small) Gasket R P A (INVASE 1
31 3200030 Ball Bearing Housing NIV T 1
32 3200031 O-ring ovxyy 1
33 110048 Screw(M4-0.7 X 10) Fxy 3
34

35

36 3200032 Stitch Plate Support ke 1
37 110041 Screw(M4-0.7 X 8) =37 2
38 000745 Knock Pin Sy 2
39 3200026 Bed Front Cover Ny RgTHn/— 1
40 3200027 Bed Front Cover Gasket Ny RETANR—=/y £ 1

Ref. No. 41 to 61

See the following page.

VF2300M



VF2300M



MISCELLANEOUS COVER(2)
]

HIR—ER(2)

2

Ref.No Parts No. Description m & Amt. Req
41 3040040 Front Cover Hinge BIBEF ANV Y 1
47 110016 Screw(M4-0.7 X 15) IERY 2
431 3204042 Front Cover(32, 40, 48, 56) BUBEF A/ — 1
43-2 3204044 Front Cover(64) BIRAF S1/0— 1
44 170020 Screw(M4-0.7 X 8) Exy 1
45 300100 Conical Spring Washer MRRrRTy T+ 2
46 160001 Screw(M4-0.7 X 4) =S 1
47 180017 Screw(M4-0.7 X 6) Exy 1
48 3200033 Rubber Cushion(Small) A BRI au N (1N 2
49 3200016 Front Cover Spring e B FACE AN S 1
50 110012 Screw(M4-0.7 X 5) Ry 2
51 180018 Screw(M4-0.7 X 7) VA3 i 7 1
52
53 3201454 Supporting Block wWETOY 1
54 130002 Screw(M3-0.5 X 6) Ry 2
55 3201457 Guide Spacer HA RZAR—4 1
56 3100630 Fabric Edge Guide(Left) ER(E) 1
57 0095367 Fabric Edge Guide Chip EHFv T 1
58 004182 Screw(3/32-56 x 2.5) xRy 1
59 3100631 Fabric Edge Guide(Right) EHE) 1
60 000538 Washer vy 2
61 110031 Screw(M4-0.7 X 12) xRy 2

VF2300M



VF2300M



MISCELLANEOUS THREAD EYELETS
"

HE R

3

RefNo Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap FEAFNERF v v (L) 5
2 0024083 Tension Spring Bushing HRIATFF v MEIYIEX 5
3 0030255 Tension Spring (Needle Thread) FEF/INR(ER) 3
4 0032952 TensionSpring(TopCover&LooperThread)  AREATF/NRED - JL—/R) 2
5 0090071 Thread Tension Spring Retainer REAFNRRF Y Y I(T) 5
6 000177 Felt Zx)lk 5
7 0031111 Tension Disc FFEFI 10
8 290029 Tension Post RFEATE 5
9 0090812 Tension Post Ferrule RFAFEREL 5

10 3100075 Tension Disc Separator HRIE AR 1

11 0090856 Tension Disc Eyelet HRATFMAE 5
12 0090807 Thread Lead-in Guide RAFERE 5
13 3100074 Tension Post Support REFE 1

14 110013 Screw(M4-0.7 X 8) Ry 6
15 3211010 Looper Thread Eyelet JL—IRE 1

16

17 3200048 Top Cover Thread Eyelet(Left) Bif Y SRoB () 1

18 3200042 Looper Thread Eyelet J—IHRE 1

19 110009 . Screw(M4-0.7 X 8) Ry 6
20 0093556 Looper Thread Eyelet(Long) J—IHRER) 1

21 0020119 Thread Eyelet Pipe(Short) Fol /A 7 (38) 2
22 0093528 Thread Eyelet Pipe Stay HFE/RATXT 2
23 000532 Washer Ty v 2
24 004353 Screw(9/64-40 X 7) xRy 2
25 0063104 Thread Guide Plate REAK 1

26 3200047 Top Cover Thread Eyelet(Right) i RE(R) 1

27 000538 Washer A 2
28 000651 Guide Pin A1 REY 1

29

30 3100383 SP Device, Complete Set SP&E () 1
31 3100384 SP Container SPY>Y 1
32

33 3100386 Felt SP7zILk 1
34 3100387 Needle Thread Eyelet #%aE 1
35 350008 Wood Screw(¢ 5.5 X 6) Ax 2
36

37 0090068 Needle Thread Guide FRZT 1
38

39 3100442 Needle Thread Eyelet #HRE 1
40 130003 Screw(M4-0.7 X 4.5) bRy 1
41

42

43

44

45 3203001 Top Cover Thread Guide, C. Set B SRZEA(HR) 1
46 3200045 Top Cover Thread Guide fiY REA 1
47 0063074 Supplementary Thread Guide NRAFAERE 1
48 001818 Tension Post RFTFE 1
49 0037108 Supplementary Tension Disc /NFEFM 2
50 0035813 Supplementary Tension Spring B RFEF/R 1
51 000360 Nut Fv bk 1

VF2300M



VF2300M




MISCELLANEOUS BUSHINGS & EYE GUARD

TvyaROTFAH—REE4S

RefNo Parts No. Description m HA Amt. Req
1 3500309 [3204020] OQil Seal FALI—= 2
2 000195 Oil Wick e 1
3 3204021 Oil Seal F1LIW—=I 1
4 3200059 Presser Bar Bushing BIBETvya 1
5 0030291 Oil Seal A= 1
6 3100100 Spreader Driving Bar Bushing BURIL—IETy>a 1
7 0063055 Oil Seal A= 1
8 3200063 Spreader Driving Shaft Bushing(Left) &5 RJL—/87 v > 2(k) 1
9 3200064 Spreader Driving Shaft Bushing(Right) &f\2JL—/87 v ¥ 2(h) 1

10 3160136 [3100108] Foot Lifter Lever Bushing WIS T vya 1
11 3200068 [0093201] Needle Thread Take-up Bushing(Front) $H:ki&Y &7 v 2 = (5) 1
12 3100098 Needle Thread Take-up Bushing(Rear) $HRIZUEHIT v ¥ 2 () 1
13 3200050 Lower Shaft Bushing(Left) T@#7v>a 1
14 3200067 Oil Seal A= 1
15 3200062 Looper Rocker Shaft Bushing(Left) J—/EIEE T v ¥ 2 (E) 1
16 3200052 Looper Rocker Shaft Bushing(Right)  JL—/ 8I#E 7 v > 2 (R) 1
17 0077300 Qil Seal d1IN2—I 1
18- 3200056 Needle Guard Driving Shaft #HEsMmIvya 2
19 3200057 Seal Plug B 1
20 3200053 Feed Bar Driving Shaft Bushing(Left) #UB~7 v 1 (k) 1
21 3200065 Feed Bar Driving Shaft Bushing(Right) # U7 v > 1 () 1
22 2100034 Seal Plug S 1
23 0093303 Qil Seal A= 1
24 3200061 Looper Driving Shaft Bushing(Front}  JL—/S8&7 v 2 2 (7)) 1
25 3200051 Looper Driving Shaft Bushing(Rear)  JL—/S&#7 v > 1 (#) 1
26 3200055 Differential Lever Shaft Bushing EFHLNN-#HTvya 1
27 0093864 Seal Plug S 1
28 0065275 Seal Plug i 1
29 0095218 Seal Plug B 1
30 3200066 Seal Plug B 1
31 3200251 Eye Guard, Complete Set 7oA H— R (#8) 1
32 3101200 Eye Guard Support 74— REHR 1
33 009784 Screw(M6-1 x 10) Exy 1
34 3200252 Eye Guard FAH~R 1
35 004236 Screw(3/32-56 X 4.2) kERY 2
36 0060175 Eye Guard Holder TAH—RRILY 1
37 006004 Screw(11/64-40 x 7.8) xRy 1
38 000010 Conical Spring Washer miXx 7Ty v 1
39 000547 Washer PAEA Y 1
40 000334 Nut vk 1

VF2300M



I

VF2300M



MAIN SHAFT DRIVING MECHANISM
|

THEE

5

RefNo Parts No. Description m & Amt. Req
1 3200070 [3211021] Pulley 7=V 1
2 160005 Screw(M6-1 X 8) kxy 5
3 160007 Screw(M6-1 X 6) kxy 9
4
5
6 3200095 Ball Bearing(Right) R=IRF U VTEH) 1
7 3100128 Main Shaft Sprocket(Lower) RIS T=U(T) 1
8 3100131 [0093090] Ball Bearing(Middle) R—=ILRF Y (Fh) 1
9 3200072 Oil Pump Driving Worm Ut —AI 1
10 3100129 Adapter FITE 1
11 3200078 Ball Bearing(l.eft) R—=ILRT ) V7 (k) 1
12 3200073 Lower Shaft(Right) THh(A) 1
13 3200074 Lower Shaft Joint S 1
14 3200076 Looper Thread Take-up TREFHL 1
15 008047 Screw(7/32-32 X 3.6) It 5% 2
16 0093091 Ball Bearing R=IRF UG 1
17 3200080 Needle Guard Connecting Rod, C. Set(2) #ft=zoOv R{EE2) 1
18 3200079 Needle Guard Connecting Rod, C.Set(1) #HEoOy REET) 1
19 3200082 Needle Guard Connecting Rod =4Oy R 1
20 110005 Screw(M3.5-0.6 X 12} Ry 2
21 3200081 Needle Guard Eccentric HEIFIXEY 1
22 160003 Screw(M5-0.8 X 5) kxy 2
23 3200087 Connecting Rod Pin OvikEY 1
24 3200084 Needle Guard Driving Shaft Arm $H= i 1
25 005650 Screw(M5-0.8 X 14) kY 1
26 160000 Screw(M3-0.5 x 3) kxy 2
27 3200077 Counterweight NRSVRTxA b 1
28 110036 Screw(M3-0.5 X 6.,5) Exy 2
29 3200075 Lower Crankshaft THI S 1
30 310035 Oil Wick pipY 1
31 160001 Screw(M4-0.7 X 4) ERY 2
32 0020159 Ball Bearing R=IRFIY T 1
33 0068202 Retaining Ring ANy Yy 1
34 3200085 Spacer AR—1 1
35 3200086 Collar(8 x 13 X 6mm} 15— 1
36 3211071 Needle Guard Driving Shaft = 1
37-1 0093669 Needle Guard(Rear)(32, 40, 48, 56, 64) $#=247 (%) 1
37-2 0093659 Needle Guard(Rear)(Extra) #HZT (B REm) 1
38 110083 Screw(M3.5-0.6 X 4.5) Ixy 1
39 3200093 Supporting Plate Stay(Lower) HLREBSRZ T (T) 1
40 110048 Screw(M4-0.7 x 10) kxy 2

Ref. No. 41 to 59

See the following Page.

VF2300M



VE2300M



MAIN SHAFT DRIVING MECHANISM
]

THEE

5

RefNo Parts No. Description m A Amt. Req
41 3200092 Supporting Plate Stay{Upper) N LRERSRZ T (L) 1
42 110009 Screw(M4-0.7 X 8) IRy 1
43 3200091 Supporting Plate B LREIAFR 1
44 130002 Screw(M3-0.5 X 6) Ry 2
45
46 0093515 Thread Take-up Eyelet LB 2
47 000014 Washer Ty 2
48 220003 [001227] Screw(1/8-44 x 3.8)[1/8-44 X 3.8] Ry 2
49 3200042 Looper Thread Eyelet JL—IRE 1
50 001818 Tension Post REAFHE 1
51 0037108 Supplementary Tension Disc /NFRF 2
52 0035813 Supplementary Tension Spring INRF/NR 1
53 000360 Adjusting Nut REF Y & 1
54 0063197 Cast-off Plate Bracket KREAS 1
55 001223 Screw(9/64-40 X 7.5) IRy 1
56 3200094 Cast-off Plate REN 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 X 6.5) IERY 1
59 160030 Screw(M35-0.6 x 3) 1= 2

VF2300M



VF2300M



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

rE@MROHRBUEE O

RefNo Parts No. Description m B Amt. Req
1 3204066 [3210010] Handwheel NV RiRAL—=IL 1
2 160005 Screw(M6-1 X 8) IR 1
3 160007 Screw(M6-1 X 6) xRy 11
4 000989 Handwheel Mark N RRA—=ILNY—2 1
5 3100131 [0093090] Ball Bearing R—ILRFZY T 2
6 3100129 Handwheel Adapter TETE 1
7 0095214 Timing Belt HBAZVINRILE 1
8 3100281 Upper Shaft Sprocket{Upper) NIV NT-U(L) 1
9 3100275 Upper Shaft(Right) LE(H) 1

10 3100283 Upper Shaft Joint LEmhiksE 1
11 3211083 Counterweight(Small) NSV 714 NN 1
12 110009 Screw{M4-0.7 X 8) Ry 2
13 3100284 Upper Crankshaft tEo s> 1
14

15

16

17

18 0060057 Retaining Ring LEXEs 1
19 0093154 Ball Bearing IN=ILRF YT 2
20 000926 Rubber Seat JLEE 1
21 160004 Screw(M6-1 X 4.8) xRy 2
22

23 0095170 Connecting Rod HrgUOy R 1
24 005071 Screw(11/64-32 X 14) xy 2
25 001174 Screw(9/64-40 X 10.3) xRy 2
26 3211063 Guide Fork RLUIEX 1
27 004312 Screw(1/8-44 X 7.9) JI =85 2
28 3100285 Driving Lever B U BB 1
29 120013 Screw(M6-1 X 15) xRy 1
30 120015 Screw(M5-0.8 X 10) Exy 1
31 000555 Washer Ty 1
32 3100286 Spacer ANR—Y 1
33 3100287 Driving Shaft grig ') B 1
34 3100078 Bracket HrigUs 1
35 000600 Spring Washer ATV T Tvv 1
36 005650 Screw(M5-0.8 X 14) Exy 1
37 0063096 Needle Thread Take-up i) RE 1
38 3200049 Top Cover Thread Take-up B U Rig) 1
39 110004 Screw(M3.5-06 x 8) Exy 2
40 3103009 Needle Thread Take-up, C. Set HRIBY A 1

VF2300M



ﬁmw.m%ﬂkﬁ»%.p@ -

0
™

\
/
\

N
\ GU[E:E;
\
[eo]
qV]

VF2300M



NEEDLE BAR MECHANISM
.

HERE

RefNo Parts No. Description m A Amt. Req
1 0063044 Needle Bar Thread Eyelet HERE 1
2 004358 Screw(8/64-40 X 5.6) Exy 1
3 3200170 [3204070] Needle Bar & Needle Bar Bushing, C. Set #t# - #H&E7 v > 2 (1) 1
4
5 3211028 Needle Bar Bracket gl 1
6 110035 Screw(M4-0.7 X 10) kExy 1
7-1 0093356 Needle Clamp{48) gHIEX 1
7-2 0093357 Needle Clamp(56) #1E X 1
7-3 0093358 Needle Clamp(64) gk X 1
8 - Needle(UY x 128 GAS) & 3
9 001900 Screw(1/8-44 x 2.4) xRy 4

10 0093365 Top Cover Thread Eyelet il RE 1
11

12

13-1 3108133 Stitch Plate(48M) R 1
13-2 3108134 Stitch Plate(56M) #ik 1
13-3 3108135 Stitch Plate(64M) iR 1
14 009142 Screw(9/64-40 X 4.8) IR 2
15 3100361 Counterweight, Complete Set NZY AT 4 h(H8) 1
16 3200101 Counterweight ANV Sk e il 1
17 120015 Screw(M5-0.8 x 10) xry 1
18 0093214 Connecting Rod Ring HEOYyRUVT 1
19 3100362 Connecting Rod, Complete Set #HEOy R(#E) 1
20 3100290 Connecting Rod HECOY R 1
21 0093212 Roller Bearing Z—RIURFYVT 1
22

23 000321 Oil Wick S 1
24 3100363 Connecting Rod Pin HEOY REY 1
25 3100296 Needle Bar Guide, C. Set EHEEAGE) 1
26 0093186 Slide Block HEERE 1
27 0093179 Needle Bar Guide HEERN 1
28 110010 Screw(M4-0.7 X 16) =87 2
29 3200120 HR Device, Complete Set HRZEEE (1) 1
30 3200121 HR Cup HRAwY 1
31 3200122 HR Cup Lid HR Ay 7& 1
32 0093864 Seal Plug A 1
33 310036 HR Felt HRZzIL K 1
34 0093663 HR Felt Guard Jz)LhAH—R 1
35 006219 Screw(M4-0.7 X 14) xRy 2
36 0036175 Thread Retainer Disc Plate INRFIR 1
37 0032425 Needle Thread Retainer Disc /A 1
38 0032426 Needle Thread Retainer Spring INEFINR 1
39 001093 Screw(1/8-44 x 2.2) Ry 1
40 260000 Screw(5/16-24 X 15.88) = 2
41-1 0093351 Needle Clamp(32)(Extra) #1E X (REEERSR) 1
41-2 0093352 Needle Clamp(40){Extra) B 1 X (ReEERm) 1
41-3 0093353 Needle Clamp(48)(Extra) #HIEX (FPESR&R) 1
42-1 3108130 Stitch Plate(32M)(Extra) HIRFEETRR) 1
42-2 3108131 Stitch Plate(40M)(Extra) R (FEEERER) 1
42-3 3108132 Stitch Plate(48M)(Extra) R (FHEm) 1

VF2300M



VF2300M

21-2




PRESSER FOOT MECHANISM
-

HIE

8

RefNo Parts No. Description m 4 Amt. Req
1 0093500 Presser Spring Regulator HIAgxy 1
2
3 000445 Lock Nut OvoFvyhk 1
4 3200132 Presser Bar Spring(Outer) HITE/INR(K) 1
5 0063087 Presser Bar Connecting Bracket By 1
6 004440 Screw(11/64-40 x 8.3) LRy 1
7 3211007 Presser Bar Guide BIEEAN 1
8 004441 Screw(11/64-40 X 16) Exy 2
9 0093485 Presser Bar Spring(inner) /R () 1

10 3100110 Presser Bar BIE 1
11 0093611 QOil Protector Ring bR 1
12 3211086 Collar(9 x 15 X 7mm) ho— 1
13 001459 Screw(9/64-40 x 3) xRy 2
14 3100112 Finger Guard J4VHA—R 1
15 110002 Screw(M3-05 X 5) xRy 1
16-1 3507050 Presser Foot, C. Set(48) T (78) 1
16-2 3507052 Presser Foot, C. Set{56) T (4H) 1
16-3 3507054 Presser Foot, C. Set(64)- AT (F8) 1
17 110004 Screw(M3.5-0.6 X 8) Ry 1
18 110084 Screw(M3.5-0.5 X 4.2) Ry 1
19 000327 Lock Nut Ovo+ vk 1
20 260006 Adjusting Screw(1/8-44 x 9.5) HEIRY 1
21-1 3507000 Presser Foot, C. Set(32)(Extra) L ($B) (ReEEm) 1
21-2 3507002 Presser Foot, C. Set(40)(Extra) H I () (B EER&) 1
22 0093487 Lifter Link BUYYY 1
23 006038 Screw(3/16-32 X 22) Exry 2
24 0063083 Lifter Link Lever mBUUILIK— 1
25 000690 Fastener Pin XY 1
26 0063084 Lifter Spring BImEs /% 1
27 3211008 Collar(8 X 16 X 8mm) ho>— 2
28 009604 Screw(11/64-40 X 55) IERY 4
29 0093479 " Lifter Shaft HITET 1
30

31 3100294 Intermediate Lever BHETsHLN— 1
32 120017 Screw(M5-0.8 X 15) Ji=8) 1
33 0077179 Retaining Ring XS 2
34 0093509 Connecting Pin LY 2
35 0093507 Connecting Plate EER 1
36 3211111 Lifter Lever(Small) HITHT L JIS—(]) 1
37 004591 Screw(15/64-28 x 9.5) Exy 1
38 0093496 Lifter Lever BIBT LI~ 1
39 3101216 Lifter Lever Stop BIESLIN—A YT 1
40 004358 Screw(9/64-40 X 5.6) =8 2

Ref. No. 41 to 51

See the following Page.

VF2300M



’r
)

m
~ @ SN
A [32] > S AN
’ /f z N
/. / \
/ \
D - - - ==, 4 N
AN Y
s
; . — o NN
\ Y v
/; ' m Ve | Te)
K . W . ™
ST > R — |
@) ) \
.
N 7
. /
\

27

: - @ - GBI - - ‘ @
VoA
A G

— ~ A N \

M

\
" T \@ ,
A
AN
" ©
.
.
.
s

VF2300M



PRESSER FOOT MECHANISM

R

8

RefNo Parts No. Description m A Amt. Req
47 0090801 Tension Release Lever FhE X B8 1
42 005542 Screw(11/64-40 X 14.5) rxy 1
43 0093545 Tension Release Shaft FAB A B 1
44 0090824 Swing-proof Spring Bh#R/ (R 1
45 3107303 Presser Foot Spring(Left) INB IR () 1
46 3107304 Presser Foot Spring(Right) INBI/CR () 1
47 3107306 Presser Foot Hinge Pin HIeyIEY 1
48 130016 Screw(M2.5-045 X 6) iI=87 4
49 3160168 & Lifter Spring BIHrNx 1
50 3500305 & Cap Fry T 1
51 340014 & Roll Pin(3 X 12mm) A—-iEy 1

VF2300M



24

25

VF2300M



SPREADER MECHANISM

BV RIL— /S

9

Ref.No Parts No. Description m A Amt. Req
1 3100302 Connecting Rod, Complete Set JL—/RO v R{#E) 1
2 3100300 Eccentric I—IKTFt> 1
3 160003 Screw(M5-0.8 X 5) I8 2
4 0077322 Roller Bearing ——RILRFZIYVT 1
5 3100301 Connecting Rod Jb—;kOw R 1
6 0094566 Retaining Ring LA 1
7 110009 Screw(M4-0.7 x 8) kY 1
8 300006 Washer Ty 1
9 3211082 Adjusting Lever Pin PEILNN—E 1

10 000528 Washer PASE 4 1
11 100003 Nut(M6-1.0) Fvhk 1
12 3211057 Collar(12 x 20 x 8mm) No— 1
13 009604 Screw(11/64-40 x 5.5) kxry 2
14 3100303 Adjusting Lever el /R~ 1
15 120013 Screw(M6-1 X 15) xRy 1
16 3100304 Driving Shaft JL— /X8 1
17 3100305 Rocking Arm JL—/NR Y B 1
18 160007 Screw(M6-1 X 6) Ry 2
19 0063051 Rocking Pin =R EY 1
20 0063053 Spreader Bar J— Xk 1
21 0063056 Bushing Ring Twoa vy 1
22 3211085 Collar(10 X 18 X 7mm) Hno— 1
23 009526 Screw(9/64-40 X 4.4) Exy 2
24 3100307 Spreader Holder iU RIL—/E 1
25 3509320 Spreader B U RJL—IX 1
26 110031 Screw(M4-0.7 X 12) R 2

VF2300M



10

- 22—8

VF2300M



LOOPER DRIVING MECHANISM
.

JU— /i

10

RefNo Parts No. Description m A Amt. Req
1 3200150 LooperRocker Connecting Rod,C.Set(2) JL—JEiI Oy R(#E2) 1
2 3200149 Looper Rocker ConnectingRod,C.Set(1) L—REiE0Oy REE1) 1
3 3200152 Looper Rocker Connecting Rod JL—JSEi#&O Y R 1
4 120001 Screw(M4-0.7 X 14) kxy 5
5 3200151 Looper Rocker Eccentric —IEIFEY 1
6 160003 Screw(M5-0.8 X 5) xRy 2
7 3200159 Connecting Rod Pin L—REiOy REY 1
8 300000 Washer Ty 1
9 100002 Nut Fv 1

10 3200154 Looper Rocker Lever —i g 1
11 005650 Screw(M5-0.8 x 14) LRy 2
12 3200155 Looper Rocker Adjusting Guide Plate JL—/\Ei#&REi -1 RiR 1
13 110007 Screw{M2.5-045 x 6) =3 2
14 170021 Adjusting Screw(M2.5-0.45 x 10.5) HEIRY 1
15 2100267 Collar(10 x 17 x 8mm) Ho— 1
16 160001 Screw(M4-0.7 X 4) xRy 2
17 0093314 Looper Rocker Shaft JL—/ BT Eh 1
18 3200157 Looper Rocker Arm JL—IR Y B 1
19 0093319 Looper Slide Block JL—/XETHEE 1
20

21 3200160 [0033074] Looper Slide Block Pin JL—I/CHIREIE > 1
22 160009 Screw(M5-0.8 X 5) Ry 1
23 3200161 Looper Connecting Rod, C. Set JL—/kOy R{HE) 1
24 0032784 Link Pin(Short) =1 > o e (3E) 1
25 009604 Screw(11/64-40 X 5.b) xRy 1
26 0032785 Looper Driving Lever Link I—=—nrRU>y 1
27 001457 Screw(11/64-40 X 3.3} xRy 1
28 0032786 Link Pin{Long) I—RU > E(R) 1
29 3200162 Looper Driving Lever JL—JXEhBE 1
30 160007 Screw(M6-1 X 6) jl =) 2
31 3211036 Collar H>— 1
32 0093300 Looper Driving Shaft JL—\Eh 1
33 3200164 LLooper Holder JL—IRE& 1
34 000669 Washer Ty 1
35 0094480 Looper JL—IX 1
36 110057 Screw(M4-0.7 X 7) jl=) 1
37 0095723 Needle Guard(Front) #3524 (70) 1
38 004236 Screw(3/32-56 X 4.2) Ry 1
39 009934 Screw(M5-0.8 X 16) xRy 1

VF2300M



VF2300M



FEED DRIVING CONTROL MECHANISM
]

B U SR E A

11

RefNo Parts No. Description m A Amt. Req
1 3200181 Feed Bar Driving Shaft = 1
2 3211039 Main Feed Bar Lever BEYLINR— 1
3 120006 Screw(M6-1 X 12) ji=87) 3
4 3200184 Differential Rocker, Complete Set Bk Y Bi(E) 1
5 3200185 Differential Rocker arx) b 1
6 3200186 Differential Regulating Slider A4 1
7 3200187 Differential Regulating Slider Cap A7 TE 1
8 110033 Screw(M3-0.5 X 6) Ry 2
9 2100161 Collar(10 X 19 X Smm) HhZ— 1

10 110020 Screw(M3.5-0.6 X 6) Ry 2
11 3200205 Differential Lever(Inner), C. Set =&)L /X\— () () 1
12 2100252 Slider Link RSAFTUVD 1
13 0068202 Retaining Ring Ay Uy 1
14 2100253 Slider Link Pin A1 FTUIEY 1
15 3200206 Differential Lever{Inner) =8 L /X—(h) 1
16 3200189 Feed Bar, Complete Set AiE Y &) 1
17 3200190 Main Feed Bar BxUE 1
18 3200191 Differential Feed Bar XY A 1
19 140018 Screw(M5-0.5 X 6) xRy 1
20 300000 Washer AR 2
21 3200194 Connection Bushing AU Ty va 1
22 2100243 [3200193] Differential Feed Bar Connection apEU Y >y 1
23 140017 Screw(M5-0.5 X 6) kExy 1
24 2100248 Main Feed Bar Connection BEUUVY 1
25 3200192 Connection Bushing BRIV Tva 1
26 3200215 Retaining Ring AbhyZ7U2o 1
27 2100267 Collar(10 x 17 X 8mm) HZ— 1
28 160001 Screw(M4-0.7 x 4) kExy 2
29 000690 Roll Pin A=Yy 1
30 3200216 Differential Lever Spring =& L IN—/KR 1
31 0020538 O-ring(P7) (ORV 27 1
32 3200207 Differential Lever Shaft =&)L/ 1
33 0095132 Differential Lever(Left) ZFHLIIN—(E) 1
34 110009 Screw(M4-0.7 X 8) =37 1
35

36 3200213 Differential Feed Graduation ®Y HER 1
37 110045 Screw(M4-0.7 X 12) xRy 2
38 310072 Felt Zxzl bk 1
39 000210 Adjusting Nut HEF Y~ 1
40 005511 Adjusting Screw(1/4-40x11,11/64-40x4) ALY 1
41 0020350 Differential Lever Stop ZEL/IN—-ZAbwy/X 2
42 000669 Washer AR A Y 2
43 000600 Spring Washer ARTIV T Iy 2
44 005049 Screw(M5-0.8 X 8) =87 2
45 310071 Oil Wick piiRy 1

VF2300M



VF2300M



FEED DRIVING MECHANISM
" — -

= U

12

RefNo Parts No. Description m 4 Amt. Req
1 3200199 Feed Bar Guide(Left) EUBAAR(E) 1
2 110080 Screw(M4-0.7 X 8) ji=$7 2
3 3211073 Feed Bar Guide(Right) FEUEHA KB 1
4 160007 Screw(M6-1 X 6) Fxy 3
5 0033141 Feed Adjusting Pin ITFerEy 1
6 0093389 Feed Bar Block(Rear) AE(%) 1
7 3211074 Feed Bar Guide(Rear) EUEBHA RER) 1
8 0060076 Retaining Ring ANy UV 1
9 0060075 Feed Bar Block(Front) AE(Eh) 1
10 2110527 Roller Bearing Z—RIRFYY 1
11 3204065 ¢ Feed Dog Regulator, C. Set *x FREngs 1
12 160003 & Screw(M5-0.8 x 5) Exy 3
13 3204059 [3200214] Driving ConnectingRodMechanism,C.Set 3% U 0w R&E(HE) 1
14 3200182 Feed Bar Driving Shaft Lever = e 1
15 120006 Screw(M6-1 X 12) xRy 1
16 2100173 Connecting Rod Pin ®rUOy REY 1
17 3204060 ¢ Feed Dog Regulator, C. Set ix Y FRENES (1R) 1
18 3204061 [3200195] Driving Connecting Rod, C. Set ®UOw RA) 1
19 3204064 [2100277] Feed Dog Eccentric rUITFEY 1
20 2100278 Roller Bearing Z—RIRFYVT 1
21 3200196 Feed Dog Driving Connecting Rod #EUOw R 1
22 160016 Screw(M4-0.7 X 4.5) Ry 1
23 3204063 Eccentric Link IFErUvy 1
24 3204062 [2100276] Feed Dog Regulating Eccentric EURETFEY 1
25 180002 Screw(M3-05 x 4) xRy 2
26 2100289 Feed Dog Regulating Plate Spring EUBE L — R 1
27 0023473 Feed Dog Regulating Plate EURE L —b 1
28 2100279 [3200197] Feed Dog Regulating Gear EYHREEY 7 1
29 180003 Screw(M5-0.8 x 8) Fxy 1
30-1 3209001 Differential Feed Dog(32,40,48,56) BRIV 1
30-2 3209003 Differential Feed Dog(64) BIEY 1
30-3 3206000 & Differential Feed Dog(32404856)(Extra) &% U (BHELRH) 1
31-1 3209080 [3206001] Main Feed Dog(32,40,48,56) kY 1
31-2 3209081 [3206003] Main Feed Dog(64) #xY 1
31-3 3206001 & Main Feed Dog(32,40,48,56)(Extra) #xY (FESE) 1
32 110039 Screw(M3.5-0.6 X 10) Ry 1
33 300050 Washer AR 1
34 110004 Screw(M3.5-0.6 X 8) xRy 1
35 3200203 Feed Bar Shield Holder(Front) EUAY—ILEI(ED) 1
36 130003 Screw(M4-0.7 X 7.3) xRy 1
37 130024 Screw(M4-0.7 X 7.3) xY 1
38 110079 Screw(M4-0.7 X 8) xRy 1
39 3200211 Feed Bar Shield EYRY—I 2
40 3200204 Feed Bar Shield Holder(Rear) EVEY—ILEI(E) 1
41 110070 Screw(M3-0.5 X 6.3) kxy 1

VF2300M



VF2300M



LUBRICATING MECHANISM
|

gk T

13

RefNo Parts No. Description m A Amt, Req
1 0065453 Oil Receiver s m 1
2 110012 Screw(M4-0.7 x 5) Ry 5
3 000234 Nut +Fvk 1
4 310026 Oil Wick{No.4-150mm) SHS 1
5 3100350 Oil Pipe =y A G 1
6 160001 Screw(M4-0.7 X 4) Txry 1
7 310027 Oil Wick{No.4-530mm) SHS 1
8 0020551 O-ring(P5) ouxvy 1
9 3100346 Qil Wick Holder HRXT 1

10

11 110036 Screw(M3-0.5 X 6.5) ExRY 1
12 3100060 Oil Filter Cap AANWNTaNIFYY S 1
13 110045 Screw(M4-0.7 X 12) ERY 3
14 3100061 O-ring(P42) ouvy 1
15 3100345 Oil Filter ALNT1ILE 1
16 3100329 Qil Filter Connector AT 1 LI HBF 1
17 3200237 Felt 7z 1
18 3200236 Suction Pipe W AIA T 1
19 0093617 Suction Pipe Bushing WAL T Ty a 1
20 3200238 Oil Tube(3 X 5 X 500mm) FAAIIRAT 1
21

22 3100353 Oil Pipe Unit ¥&H/ - 7 (18) 1
23 0031831 Oil Tube Clamp KR 6
24 3200234 Oil Tube(Long), Complete Set il (R ) 1
25 3100372 Oil Tube(4 x 6 X 397mm) FAIVIRAT 1
26 0063217 Oil Filter Screen Clamp BEER T 1
27 0063216 Oil Filter Screen R 1
28 0037668 Oil Tube Joint, Two Way WOEWRF 1
29 3200233 Oil Tube(4 x 6 X 175mm) FAALIVIRAT 1
30 0037669 Oil Tube Joint, One Way FOERF 3
31 004124 Fitting Stud(Short) BFRIL S (R 4
32 000567 Seal Ny FY 1
33 3200235 Oil Tube(Short), Complete Set Bl (58 (1R) 1
34 3200232 Oil Tube(4 X 6 X 45mm) FALIVIRA T 1
35 3100328 Oil Pump, Complete Set IR 7 (H8) 1
36 0030711 Oil Pump Driving Worm Gear Dt —LFT 1
37 160001 Screw(M4-0.7 x 4) =) 2
38 120013 [120008] Screw(M6-1 X 15)[M6-1 X 12] IRy 2
39 0090918 Suction Pipe WA T 1
40 000419 Nut JZIEXF v b 1
41 3100349 Oil Nozzle for Worm Gear by AT g 1
42 3200231 Dustproof Plate B EEHR 1
43 0020533 Qil Sight Gauge AANT =Y 1

VF2300M



14

VF2303M-21(1)

Type R

Type @

Type P

VF2300M



VF2303M-21 EXCLUSIVE PARTS(1)
A

U7 ETIVERERM(T)

14

Ref.No Parts No. Description m & Amt. Req
1-1 0093241 Folder(for Type P) EHR(P) 1
1-2 0093242 Folder(for Type Q) ERQ) 1
1-3 0093243 Folder(for Type R) ERH(R) 1
2 0091736 Folder Clamp BRI A 1
3 009932 Screw(11/64-40 X 4) xRy 2
4 005554 Screw(7/32-32 X 6.5) =37 1
5 0094245 Folder Support EFRLE 1
6 0094246 Folder Support Fixing Plate ERBGRBEER 1
7 140019 Screw(M5-0.8 X 14) xRy 2
8 3210030 Front Cover HIBE =+ J1/8— 1
9 3210031 Front Cover{Small) BIBAEF 73/8—(/]\) 1

10 110013 Screw(M4-0.7 x 8) kExry 4
11-1 3201007 [0096277] Fabric Slide Plate HmEYIR 1
11-2 3204047 & Fabric Slide Plate(Extra) B8V IREEERS) 1
12 000426 Washer Tyvy 1
13 110105 Screw(M5-0.8 X 12) Exy 1
14 3201005 Dustproof Cover BrEE SN — 1
15 110104 Screw(M4-0.7 x 8) xRy 2
16 3201001 Looper Thread Take-up Cover HALFIR— 1
17 3210003 Cloth Plate(Small) INAIR— 1
18 3040038 Side Cover MR A — 1
19 0032604 Rubber Cushion(Large) 7wayvIALK) 1
20 3200012 Cover Latch Spring HIR—=F v FINxR 1
21 180018 Screwed Pin(M4-0.7 X 7) Erxy 1
22 3200013 Side Cover Holder BREAN—FT 1
23 3100071 Eyelet Cover FoBEH/IN— 1

VF2300M



VF2300M



VF2303M-21 EXCLUSIVE PARTS(2)
-

Y7 ETILEREM(2)

15

RefNo Parts No. Description m % Amt. Req
1-1 3207155 & Presser Foot, C. Set(48) 15 I (58) 1
1-2 3207156 Presser Foot, C. Set(56) BRI 1
1-3 3207157 Presser Foot, C. Set(64) I (f8) 1
2 001186 Screw(9/64-40 x 7.8) =% 1
3 0091725 Presser Foot Spring IRI/RR 1
4 005133 Screw(1/8-44 X 4.5) LRy 1
5 000220 Lock Nut Ovorwvhk 1
6 003300 Adjusting Screw(1/8-44 x 15) EE IS 1
7 0091696 Presser Foot Hinge Pin HIeyIEy 1
8 3207160 Tape Guide F—=7HAR 1
9 001230 Screw{3/32-56 x 3.8) j= ) 1

10-1 3208105 Stitch Plate(48M-21) iR 1
10-2 3208108 Stitch Plate(56M-21) £k 1
10-3 . 3208109 Stitch Plate(64M-21) g 1
11 3209064 Main Feed Dog #x' 1
12 3209065 Differential Feed Dog XY 1
13-1 0093352 Needle Clamp(40) g1k X 1
13-2 0093351 Needle Clamp(32)(Extra) B 1E X (REER&R) 1
13-3 0093353 Needle Clamp(48)(Extra) £ 1E X (REEBm) 1
14 001900 Screw(1/8-44 x 2.4) xRy 3
15-1 3207151 Presser Foot, C. Set(40) I (4R) 1
15-2 3207150 Presser Foot, C. Set(32)(Extra) I () (REEERS) 1
15-3 3207152 Presser Foot, C. Set(48)(Extra) I (#8) (FEEERR) 1
16-1 3208103 Stitch Plate(40M-21) iR 1
16-2 3208102 Stitch Plate(32M-21) (Extra) #HR (R ETRSR) 1
16-3 3208104 Stitch Plate(48M-21) (Extra) R (REEER ) 1

VF2300M



VF2300M



THREAD STAND

RiLB

16

RefNo Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) #iZ&(#H) (64%MA) 1
2 9620631 Column Cap A5 bhFvvr 1
3 9620670 Column Pipe(Upper) aAZ LA F(L) 1
4 9620689 Thread Guide Holder(Large) HA RRILF(KR) 1
5 911002 Screw(M4-0.7 X 20) Exy 1
6 911001 Screw(M4-0.7 X 12) kxy 3
7 910001 Nut Ty bk 4
8 9620673 Column Pipe Connector AZ LA THF 1
9 911006 Screw(M5-0.8 X 13) Ry 2

10 910000 Nut vk 8
11 9620675 Column Pipe(Lower) AS LA 7(T) 1
12 930052 Washer. Ty 1
13 930053 Spring Washer ATV TTy v 1
14 910003 Nut(M16-1.5) PAVAN 1
15

16 9620703 Thread Hanger(3 Spools Type) AL w RV H(BERAE) 4
17 9620700 Thread Eyelet ALy bk 6
18 9620688 Thread Hanger Holder ALy RNV HEF 4
19 911060 Screw(M6-1 x 15) jI= 8 4
20 9620691 Thread Guide Arm AR — LA 1
21 9620690 Thread Guide Holder(Small) H4A RRILZ () 1
22 9620666 Thread Guide(6 Spools Type) AL w RAA RGAERA) 1
23 9620678 Spool Cushion ART7=Novay 6
24 9620679 Spool Pin R7—IL# 6
25 9620680 Spool Mat A7=NIUI v bk 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T Ty 6

VF2300M



17

&7

&—s

EXTRA PARTS VF2300M
Including in accessary 20

VF2300M



SUPPORTING BOARD

RTIR

17

~ RefNo Parts No. Description m A Amt. Req
1 3211078 Supporting Board, C. Set 2R () 1
2 3211068 Supporting Board SR 2
3 180020 Setting Screw(M6-1 X 15) BT xy 4
4 0093035 Oil Resrvoir Rubber Cushion T 4
5 000070 Hanging Nut muFvyhk 4
6 009861 Hanging Bolt(M8-1.25 X 95) BUMRIL S 4
7 000162 Washer A 12
8 000016 Nut vk 12
9 2101451 Spacer(See the table below) AR—H(TERESR) 12
10 0020064 Supporting Board Rubber Cushion RTRTLEE 4
11 0063010 SupportingBoardRubberCushion{LLower) 2RI LE(T) 4
12 3200242 Chain Guide EAIR 1
13 000541 Washer Tyiy 2
14 110009 Screw(M4-0.7 X 8) Exy 2
15 3500700 [0063031] Belt Cover NIV kA= 1
16 110028 Screw(M6-1 X 46) xy 2
17 3000010 Looper Threading Bar IL—IREBY 2
18 3107311 Fabric Guide(Long) wmAHALRE) 1
19 110027 Screw(M2.5-045 X 3.5) Exy 1
20 3201455 Fabric Guide Support A+ RETIR 1
21 3400252 Fabric Guide(Left) HHA R(E) 1
22 3400253 Fabric Guide(Right) HwHA R(A) 1
23 110036 [1T10085] Screw(M3-05 X 6.5)[M3-0.5 X 4.5] bRy 2
24 3201456 Supplementary Front Cover Eh AN — 1
25 110105 Screw(M5-0.8 X 12) xRy 2
26 000426 Washer A 2
27 110013 Screw(M4-0.7 X 8) Exy 2

Note : Number of Spacer(2101451) to be used.

() AR—4(2101451)DEREZS

Thickness of Table

Number of Spacer

T—TILDES AR—Y D E
for 40 mm 3pcs. X 4=12pcs.
for 45 mm 2pcs. X 4= 8pcs.

for 50 mm 1pc.

X 4=4pcs.

VF2300M



18

b = A
WARNING LABEL 5o X)L
LABEL Parts No. Description
SR i R
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Betore threading, changing needie,
cleaning etc. switch off main switch.
E- - 3
A xR
E<BHATIFHZET B,
TZ2FRERBZDIIT o e e
- 390143 eEEE NIV
BRERETHC L, RFEES)
BEZI>THS., £
RO ETEC L,
AEETTE| CONN-ERTHLER
ADANGER BEAA ‘V§Etﬂ’3t1ﬁ%\
SR THLRITEC L, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power BETESAL
supply and wait
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ASR)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BEEARERTINIIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
HEE NV
SalTion BHEETAIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID
=t B =iEsEES N,
CAUTION EumsE R 7




LIST of MAIN SPARE PARTS
(EEHBmYRAR)



19

£ O MIREE PR O YRR Q RRLBEE B Z 2 HOE) (B

"BIIX9 9JB X YIIM SHBd 9, "Peonpold SSewl JouU 1. (F) UM S[OPOU ], : 910N

i i i 1 1 1 u 1 60180¢¢E LS1L02¢E 8G€€600 1¢-AY9L-INE0ECIA
i " " 1 " " 1 " 80180¢¢ 961.0¢¢ LSEE600 FE-W9SGL-NE0ECIN
1 7 1 " i " 1 1 G0180¢¢E GG1.0¢E 96££600 L¢-W8Y I-NE0ETIN
u 1 u " 1 u " 1" X¥01802€ | HCGLLOTE | HEGEE600 |(I) (BIPSSN 2)
1¢—N8Y I -INEOECAA
1 " 1 1 1 n " " £01802¢ 1G1L0C¢E ¢GE€600 12-WNOY I-INE0ECIA
081¥600 ¢€000¢¢ 10010CE £0001z¢€ Gooo1ze 0g001¢2¢ ¥9060¢€ G90602E | ¥C01802E | H0G1L0ZE | X 1GEE600 { () 12-WZEI-INEOETIA
1 " 6eoooee " " y¥0v02e 180602¢ £00602¢ gelsole ¥S0L0S€ 86€€600 W9 1-INOOEZIA
" " 1 n 1 " 1 u ¥€1801¢€ ¢50.0S¢€ LGEE600 WOG I-INOOECAA
1 1 1 1" 1 u " " £e1801¢€ " 96€€600 W8P 1-IN00ECA
“ " z Z " i u u | ¥TEIB0IE | XKOSOLOSE | KESEE600 |(D) GIPeeN
N8Y 1-INO00ECIA
1 1 " 7] " " u " X IELB0LE | H200LOGE | ¥2SEE600 |(T) WO 1-N00EZIA
08v¥600 ¢€000¢¢E 81000¢¢ I¥0¥0¢€ | G00010CE | ¢rO¥0CE 08060¢¢€ 100602¢ | ¥0€180LE | H000LOSE | ¥ LGEE600 | (I) NZE 1-INOOETIA
M= BEHE | —\OTH | N | MY vkl (R | (B | WIS | @HTeE | <148 SPoN
Moddng Jonon (llews) (e84e7) ©s D
a)e|d dn-oye | aleld ald Janon 8oq pea4 | Fo( peed aield 1004 dwe|n
JedooTy Yyos peadyl U010 u0|o juol4 uleiy [erRualsgiq yomnsg 48539.d 9|p9sN Sued ulepy

(NY (BHETISLUVD FUVdS NIVA 30 1S sseid A OOSZAN

VF2300M



20

INDEX

VF2300M ' Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 2 6 001230 15 9 009747 2 3
000010 4 38 001457 10 27 009749 2 2
000014 5 47 001459 8 13 009784 4 33
000015 1 25 001818 3 48 009861 17 6
000016 17 8 001818 5 50 009932 14 3
000070 17 5 001900 7 9 009934 10 39
000162 17 7 001900 15 14 009970 1 29
000177 3 6
000195 4 2 003300 15 6 0020064 17 10
000210 11 39 - 0020119 3 21
000220 ~ 15 5 004106 5 B8 0020137 1 35
000234 13 3 004124 13 31 0020159 5 32
000321 7 23 004182 2 58 0020350 11 41
000327 8 19 004236 4 35 0020472 2 23
000334 4 40 004236 10 38 0020533 13 43
000360 3 5] 004312 6 27 0020538 11T 31
000360 5 53 004353 3 24 0020551 13 8
000419 13 40 004358 7 2 0020759 1 5
000425 2 24 004358 8 40
000426 14 12 004440 8 6 0023473 12 27
000426 17 26 004441 8 8
000445 8 3 004591 8 37 0024083 3 2
000528 9 10 0024084 3 1
000532 3 23 005049 11 44
000532 5 57 005071 6 24 0030255 3 3
000538 2 60 005075 1 36 0030291 4 5
000538 3 27 005133 15 4 0030711 13 36
0005641 17 13 005511 11 40
000547 4 39 005542 8 42 0031111 3 7
000555 6 31 005554 14 4 0031831 13 23
000567 13 32 005650 5 25
000600 6 35 005650 6 36 0032425 7 37
000600 11 43 005650 10 11 0032426 7 38
000651 3 28 , 0032604 1 18
000669 10 34 006004 2 5 0032604 14 19
000669 11 42 006004 4 37 0032784 10 24
000690 8 25 006038 8 23 0032785 10 26
000690 11 29 006219 7 35 0032786 10 28
000726 1 32 0032952 3 4
000745 2 38 007610 2 17
000926 6 20 0033024 2 25
000989 6 4 008047 5 15 0033141 12 5
001093 7 39 009142 7 14 0035813 3 50

009526 9 23 0035813 5 b2
001174 6 25 009604 8 28
001186 15 2 009604 9 13 0036175 7 36
001223 5 55 009604 10 25



INDEX

VF2300M Page = 2

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

0037108 3 49 0091696 15 7 0093864 7 32
0037108 5 51 0091725 15 3 :
0037668 13 28 0091736 14 2 0094201 1 20
0037669 13 30 0094245 14 5
0093035 17 4 0094246 14 ©
0060057 6 18 0093091 5 16 0094480 10 35
0060075 12 9 0093154 6 19 0094566 9 6
0060076 12 8 0093179 7 27
0060175 4 36 0093186 7 26 0095108 1 12
0093212 7 21 0095132 11 33
0063010 17 11 0093214 7 18 0095170 6 23
0063044 7 1 0093241 14 1-1 0095214 6 7
0063051 9 19 0093242 14 1-2 0095218 4 29
0063053 9 20 0093243 14 1-3 0095367 2 57
0063055 4 7 0093300 10 32 0095723 10 37
0063056 9 21 0093303 4 23
0063074 3 47 0093314 10 17 100002 10 9
0063083 8 24 0093319 10 19 100003 9 11
0063084 8 26 0093351 7 41-1
0063087 8 b 0093351 15 13-2 110002 8 15
0063096 6 37 0093352 7 41-2 110004 6 39
0063104 3 25 0093352 15 13-1 110004 8 17
0063152 2 22 0093353 7 41-3 110004 12 34
0063197 5 54 0093353 15 13-3 110005 5 20
0063216 13 27 0093356 7 7-1 110007 10 13
0063217 13 26 0093357 7 T7-2 110009 3 19
0093358 7 7-3 110009 5 42
0065275 2 26 0093365 7 10 110009 6 12
0065275 4 28 0093389 12 6 110009 9 7
0065453 13 1 0093479 8 29 110009 11 34
0093485 8 9 110009 17 14
0068011 1 4 0093487 8 22 110010 7 28
0068202 5 33 0093496 8 38 110012 1 21
0068202 11 13 0093500 8 1 110012 2 50
0093507 8 35 110012 13 2
0077179 8 33 0093509 8 34 110013 1 22
0077300 4 17 0093515 5 46 110013 2 13
0077322 9 4 0093528 3 22 110013 3 14
0093545 8 43 110013 14 10
0090068 3 37 0093556 3 20 110013 17 27
0090071 3 b 0093611 8 11 110016 1 26
0090801 8 41 0093617 13 19 110016 2 42
0090807 3 12 0093659 5 37-2 110020 1T 10
0090812 3 9 0093663 7 34 110027 17 19
0090824 8 44 0093669 5 37-1 110028 17 16
0090856 3 11 0093864 1 9 110030 2 8
0090918 13 39 0093864 2 27 110031 2 61
0093864 4 27 110031 9 26



INDEX

VF2300M Page = 3
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110033 11 8 160000 5 26
110035 7 6 160001 2 46 290029 3 8
110036 5 28 160001 5 31
110036 13 11 160001 10 16 300000 10 8
110036 17 23 160001 11 28 300000 11 20
110039 12 32 160001 13 6 300006 9 8
110041 o 37 160001 13 37 300050 12 33
110045 1 2 300100 1 15
110045 11 37 160003 5 22 300100 2 45
110045 13 13 160003 9 3 310026 13 4
110048 o 33 160003 10 6 310027 13 7
110048 5 40 160003 12 12 310035 5 30
110057 10 36 310036 7 33
110070 12 41 160004 6 21 310071 11 45
110079 2 14 310072 11 38
110079 12 38 160005 5 2
110080 12 2 160005 6 2 330000 1 27
110083 5 38
110084 8 18 160007 5 3 340014 8 51
110104 14 15 160007 6 3 340016 1 30
110105 14 13 160007 9 18
110105 17 25 160007 10 30 350009 3 35
160007 12 4

910000 16 10
160009 10 22 910001 16 7
910003 16 14

120001 10 4
120006 11 3
120006 12 15

120013 6 29 160016 12 22
120013 9 15 911001 16 6
120013 13 38 160030 5 59 911002 16 5
120015 6 30 - 911006 16 9
120015 7 17 170001 1 14 911060 16 19
120017 8 32 170020 > 44

170021 10 14 930052 16 12
130002 o 54 930053 16 13
130002 5 44 180002 12 25 930055 16 27
130003 5 10 180003 12 29
130003 3 40 180005 1 16 2049401 1 37
130003 2 36 180017 2 47
130004 5 11 180018 2 51 2100034 4 22
130006 > 18 180018 14 21 2100161 11 9
130016 8 48 180020 17 3 2100173 12 16
130024 12 37 2100243 11 22

190078 1 24 2100248 11 24
140017 11 23 2100252 11 12
140018 11 19 220003 5 48 2100253 11 14
140019 14 7 2100267 10 15

260000 7 40 2100267 11 27

160000 1 17 260006 8 20 2100278 12 20



INDEX

VF2300M Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
2100279 12 28 3100307 9 24 3200024 2 15
2100289 12 26 3100328 13 35 3200025 2 16
3100329 13 16 3200026 2 39
2101451 17 9 3100345 13 15 3200027 2 40
3100346 13 9 3200028 2 29
2110527 12 10 3100349 13 41 3200029 2 30
3100350 13 5 3200030 2 31
3000010 17 17 3100353 13 22 3200031 2 32
3100361 7 15 3200032 2 36
3040038 14 18 3100362 7 19 3200033 1 19
3040039 1 11 3100363 7 24 3200033 2 48
3040040 2 41 3100372 13 25 ; 3200035 2 4-2
3100383 3 30 3200042 3 18
3100006 2 12 3100384 3 31 3200042 5 49
3100019 1 8 3100386 3 33 3200045 3 46
3100027 1 3 3100387 3 34 3200047 3 26
3100060 13 12 3100442 3 39 3200048 3 17
3100061 13 14 3100630 2 b6 3200049 6 38
3100071 14 23 3100631 2 59 3200050 4 13
3100074 3 13 3200051 4 25
3100075 3 10 3101200 4 32 3200052 4 16
3100078 6 34 3101216 8 39 3200053 4 20
3100098 4 12 3200055 4 26
3100100 4 6 3103009 6 40 3200056 4 18
3100110 8 10 3200057 4 19
3100112 8 14 3107303 8 45 3200059 4 4
3100113 2 28 3107304 8 46 3200061 4 24
3100128 5 7 3107306 8 47 3200062 4 15
3100129 5 10 3107311 17 18 3200063 4 8
3100129 6 6 3200064 4 9
3100131 5 8 3108130 7 42-1 3200065 4 21
3100131 6 5 3108131 7 42-2 3200066 4 30
3100275 6 9 3108132 7 42-3 3200067 4 14
3100281 6 8 3108133 7 13-1 3200068 4 11
3100283 6 10 3108134 7 13-2 3200070 5 1
3100284 6 13 3108135 7 13-3 3200072 5 9
3100285 6 28 3200073 5 12
3100286 6 32 3160136 4 10 3200074 5 13
3100287 6 33 3160168 8 49 3200075 5 29
3100290 7 20 3200076 5 14
3100294 8 31 3200007 1 33 3200077 5 27
3100296 7 25 3200012 14 20 3200078 5 11
3100300 9 2 3200013 14 22 3200079 5 18
3100301 9 b 3200016 2 49 3200080 5 17
3100302 9 1 3200018 2  4-1 3200081 5 21
3100303 9 14 3200019 2 7 3200082 5 19
3100304 9 16 3200022 2 19 3200084 5 24
3100305 9 17 3200023 2 20 3200085 5 34



VF2300M

INDEX

Page =5

Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)

3200086 5 35 3200231 13 42 3207160 15 8

3200087 5 23 3200232 13 34

3200091 5 43 3200233 13 29 3208102 15 16-2
3200092 5 4] 3200234 13 24 3208103 15 16-1
3200093 5 39 3200235 13 33 3208104 15 16-3
3200094 5 56 3200236 13 18 3208105 15 10-1
3200095 5 6 3200237 13 17 3208108 15 10-2
3200101 7 16 3200238 13 20 3208109 15 10-3
3200120 7 29 3200242 17 12

3200121 7 30 3200245 1 34 3209001 12 30-1
3200122 7 31 - 3200251 4 31 3209003 12 30-2

3209064 15 11
3209065 15 12
3209080 12 31-1
3209081 12 31-2

3200132 8 4
3200149 10 2
3200150 10 1
3200151 10 5
3200152 10 3

3200252 4 34

3201001 14 16
3201005 14 14
3201007 14 11-1

3200154 10 10 3201454 2 b3 3210002 1 1
3200155 10 12 3201455 17 20 3210003 14 17
3200157 10 18 3201456 17 24 3210005 2 1
3200159 10 7 3201457 2 55 3210030 14 8
3200160 10 21 3210031 14 9
3200161 10 23 3203001 3 45

3200762 10 29 3211007 8 7
3200164 10 33 3204021 4 3 3211008 8 27
3200170 7 3 3204040 1 7 3211010 3 15
3200181 11 1 3204041 2 9 3211028 7 5
3200182 12 14 3204042 2 43-1 3211036 10 31
3200184 11 4 3204043 1 13 3211039 11 2
3200185 11 5 3204044 2 43-2 3211057 9 12
3200186 11 6 3204047 14 11-2 3211063 6 26
3200187 11 7 3204059 12 13 3211068 17 2

3211071 5 36
3211073 12 3
3211074 12 7
3211078 17 1
3211082 9 9

3204060 12 17
3204061 12 18
3204062 12 24
3204063 12 23
3204064 12 19

3200189 11 16
3200190 11 17
3200191 11 18
3200192 11 25
3200194 11 21

3200196 12 21 3204065 12 11 3211083 6 11
3200199 12 1 3204066 6 1 3211085 9 22
3200203 12 35 3211086 8 12
3200204 12 40 3206000 12 30-3 3211111 8 36

3200205 11 11
3200206 11 15
3200207 11 32
3200209 2 21
3200211 12 39
3200213 11 36
3200215 11 26
3200216 11 30

3206001 12 31-3

3400252 17 21
3207150 15 15-2 3400253 17 22
3207151 15 15-T
3207152 15 15-3
3207155 15  1-1
3207156 15

1
3207157 15 1-

3500305 8 50
3500309 4 1
3500700 17 15



INDEX

Parts No. PageNo. Ref.No. Weight(q) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3507000 8 21-1

3507002 8 21-2

3507050 8 16-1

3507052 8 16-2

3507054 8 16-3

3509320 9 25

4109406 1 31

9620631 16 2
0620666 16 22
9620670 16 3
9620673 16 8
9620675 16 11
9620678 16 23
9620679 16 24
9620680 16 25
0620681 16 26
9620688 16 18
9620689 16 4
9620690 16 21
9620691 16 20
9620696 16 1
9620700 16 17
9620703 16 16



djamato

VYOS BIEKRASH
YAMATO SEWING MACHINE MFE. £0,LTD,

P/N 9710100(P)
No. 2 Edited in 2006.11

(VF2300M) Printed in Japan 2006.11.1H®



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   UPPER SHAFT  & NEEDLE THRAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14] VF2303M-21(1)
	[P15] VF2303M-21(2)

	[P16] THREAD STAND
	[P16] 糸立台
	[P17] SUPPORTING BOARD
	[P17] 受ケ板
	[P18] WARNING LABEL
	[P18] 警告ラベル
	[P19] LIST of MAIN SPARE PARTS
	[P19] 主要部品リスト
	[P20] INDEX
	[P20] 索引



